
DRAFT EIGHTH AMENDMENT TO CONSULTANT SERVICES AGREEMENT
BETWEEN THE CITY OF SUNNYVALE AND CDM SMITH FOR

WATER POLLUTION CONTROL PLANT PROGRAM MANAGEMENT SERVICES

This Eighth Amendment to Consultant Services Agreement, dated , is by and
between the CITY OF SUNNYVALE, a municipal corporation ("CITY"), and CDM SMITH
("CONSULTANT").

WHEREAS, on March 31, 2014, CITY and CONSULTANT entered into a Consultant Services
agreement whereby CONSULTANT would provide professional program management services
necessary for oversight, analysis, coordination, review, consultation, services during construction and
other services for a project known as Water Pollution Control Plant Program Management; and

WHEREAS, on March 28, 2017, CITY and CONSULTANT entered into an Amendment to
[...]
implied, contained herein, and CITY expressly relies upon CONSULTANT’s
representations regarding its skills and knowledge.  CONSULTANT shall perform such
services and duties in conformance to and consistent with the standards generally
recognized as being employed by professionals in the State of California.

The plans, designs, specifications, estimates, calculations, reports and other
documents furnished under the scope of work outlined in Exhibit “A,” Exhibit “A-1,”
“Exhibit A-2,” “Exhibit A-3,” and “Exhibit A-4”, and Additional Reconstruction Program
Tasks outlined in Exhibit “B-1,” Exhibit “B-3,” “Exhibit B-6,” and “Exhibit B-9”, if
authorized, shall be of a quality acceptable to CITY.

6. Section 17 entitled “Notices” is hereby deleted in its entirety and replaced with the following:

Attachment 1 
Page 3 of 36



17. Notices

All notices required by this Agreement, other than invoices for payment which
shall be sent directly to Accounts Payable, shall be in writing, and shall be personally
delivered, sent by first class with postage prepaid, sent by commercial courier, or sent
by electronic mail, addressed as follows:

To CITY: Marlon Quiambao, Assistant City Engineer
Department of Public Works
CITY OF SUNNYVALE
P.O. Box 3707
Sunnyvale CA 94088-3707

To CONSULTANT: CDM SMITH
Attn: Erin McGuire, PE, PMP
2300 Clayton Road, Suite 950
Concord CA 94520

7. Exhibit A-4 is attached hereto and incorporated herein by this reference.

8. Exhibit B-9 is attached hereto and incorporated herein by this reference.

9. Exhibit B-10 is attached hereto and incorporated herein by this reference.

10. Exhibit C-3 is attached hereto and incorporated herein by this reference.

11. All other terms and conditions remain unchanged.

REMAINDER IS INTENTIONALLY BLANK.

Attachment 1 
Page 4 of 36



IN WITNESS WHEREOF, the parties have executed this Eighth Amendment to the Agreement.

CITY OF SUNNYVALE ("CITY") CDM SMITH, INC. (“CONSULTANT”)

By _____________________________ By _____________________________
City Manager

________________________________
Name and Title

ATTEST:

By _____________________________
By ___________________________

City Clerk
________________________________

 Name and Title

APPROVED AS TO FORM:

By ___________________________
City Attorney

Attachment 1 
Page 5 of 36



Exhibit A-4 

Water Pollution Control Plant  
Program Management 

SCOPE OF WORK 

I. General

This project provides Program Management services for modifications to the Water Pollution 
Control Plant (Plant) in the City of Sunnyvale, California (City).  The anticipated work will be 
overall rehabilitation as well as new processes and facilities for some portions of the existing Plant. 
The existing Plant must be maintained in continuous operation for fully compliant discharge. 

The City’s overall goal is to renovate the existing Plant to a new facility suitable to treat and 
dispose of municipal sewage for the next 30-40 years.  The renovated Plant must meet all 
regulatory and permit requirements, as well as good practices, sustainability, and cost-
effectiveness, with an intent toward reducing overall lifecycle costs, and being good stewards of 
the land and public trust.  The Plant must be reliable, flexible, and adaptable to respond to expected 
and new challenges over the next generation.  To achieve this goal, the City of Sunnyvale is 
implementing a series of capital projects called the Cleanwater Program (Program).  

The Program Management Consultant (PMC) provides management services for the City’s Public 
Works Department to provide oversight of master planning, oversee and coordinate multiple 
design and construction contracts, and coordinate the Program with ongoing Plant operations.  
Paramount will be the planning of projects and coordination with continued operations of the Plant 
and compliance with the Programmatic Environmental Impact Report (PEIR) and the City’s 
National Pollutant Discharge Elimination System (NPDES) permit.   

The PMC is a team of experienced firms with resources in several engineering and financial 
disciplines including, but not limited to; structural, civil, environmental, electrical, process 
mechanical, building mechanical, industrial process control, LEED Certification, construction 
management, scheduling and coordination of projects with ongoing Plant operations, operations 
training and manual preparation, commissioning and startup, budgeting and fiscal reporting.  The 
PMC provides regulatory knowledge of state and federal laws and regulations, particularly relative 
to water pollution control plants, Bay Area Air District (BAAD), NPDES, other related permits, 
air emissions and greenhouse gas regulations, as well as Cal OSHA (safety) and California 
Environmental Quality Act (CEQA) management and compliance. 

The PMC is structured and situated to sustain Program Management services over the duration of 
the Program and to support the Public Works Department’s continuous responsibility to multiple 
stakeholders including; the Environmental Services Department; the Finance Department; City 
executives and elected officials; lenders, regulators, and regional partners; and members of the 
general Sunnyvale public.  The PMC assists in scoping, procuring, and managing consultant 

Attachment 1 
Page 6 of 36



contracts, including resolution of potential conflicts (scheduling, design and site) in the City’s best 
interests.  The PMC is also responsible for managing controls (budget and schedule), establishing 
and maintaining a document control system, planning and oversight of regulatory and 
environmental compliance, public outreach, commissioning, and implementing the automation 
and control system plan.  

The PMC is working with the City to update and implement the Master Plan that will guide further 
design and construction of the facility in a cost-effective and efficient manner in compliance with 
CEQA.  

The PMC is working with the City, external stakeholders (such as regulators, regional partners, 
government lenders, and the public), and other City consultants who will be working 
simultaneously on the secondary treatment system, the tertiary treatment system, the solids 
handling system, the combined heat and power system, the SCADA system, the electrical system, 
the Cleanwater Center, and the Plant support facilities.   

Third party design consultants working on the various projects at the Plant are responsible for all 
design aspects necessary to prepare complete sets of sealed plans and specifications suitable for 
Public Works bidding, and compliant with all applicable requirements.  The PMC is responsible 
for reviewing these documents including coordinating these designs with the other consultants and 
contractors working at the Plant for compatibility.  The PMC is also responsible for recommending 
these plans for bidding to the City Engineer.   

II. Location

The existing Plant is at 1444 Borregas Avenue, Sunnyvale, Santa Clara County, California. 

The site lies near the South San Francisco Bay, in the northern part of the City of Sunnyvale.  The 
site includes approximately 17 acres of land, approximately 440 acres of ponds, and several 
associated property rights.  The City’s SMaRT (Sunnyvale Materials Recovery and Transfer) 
station lies west of the Sunnyvale East Channel forming the easterly boundary of the site.  The 
City’s closed municipal solid waste landfill is southerly and westerly of the site.  Several high 
technology businesses surround the site beyond the City-owned land and Caribbean Drive within 
Moffett Park. 

III. Background

The existing Plant was initially built in 1956.  With additions over the years, it has grown to a 
tertiary treatment facility with an average dry weather flow rate of 13 Million Gallons per Day 
(MGD) and a permitted average dry weather flow rate of 29.5 MGD.  An asset condition 
assessment conducted in 2005 estimated the Plant’s then current asset value at approximately $354 
million.  The asset condition assessment also identified several critical Plant structures as at-risk 

Attachment 1 
Page 7 of 36



and in need of rehabilitation.  Based on this assessment, the City began implementing several 
rehabilitation projects and also developed a long-term Strategic Infrastructure Plan (SIP) to serve 
as a road map for the physical improvements and process enhancements needed to maintain a high 
level of treatment and to meet current and expected regulatory requirements and stewardship 
objectives.  In 2013, to help implement the SIP, the City secured the professional services of an 
engineering design team of consultants to develop a comprehensive Master Plan, which included 
the “basis of design” development for the various process areas to be rebuilt and a programmatic 
environmental impact report (EIR).  The Master Plan was adopted by City Council in 2016.  

The first major project of the Program—new headworks and primary treatment facilities—recently 
finished construction at the Plant.  The new facility replaced gas-fueled influent pumps with 
electric, in-channel grinders with screening, aerated grit removal with vortex separation, and 
structurally deficient sedimentation basins with tanks that meet modern seismic standards. 

The existing treatment process also includes two oxidation ponds covering about 440 acres at the 
south end of San Francisco Bay.  Along with fixed growth reactors and air flotation tanks for algae 
removal, the ponds provide secondary treatment.  The second major project of the Program—new 
secondary treatment and thickening/dewatering facilities, under construction now—will supplant 
existing facilities as the main mode of secondary treatment.  To keep existing facilities in service 
to treat a smaller portion of the flow and handle wet weather peaks, the third major project of the 
Program (also under construction now) rehabilitates degraded structures and replaces aged 
equipment. 

Tertiary treatment utilizes dual-media filtration, sodium hypochlorite for disinfection, and sodium 
bisulfate for chlorine removal.  These facilities are being rehabilitated along with the existing 
secondary treatment facilities. The Plant can treat up to 2 million gallons per day to Title 22 
standards for unrestricted use and distributed as recycled water for irrigation purposes in parts of 
Sunnyvale and Cupertino.  The facility also has four anaerobic digesters and a third-party contract 
for dewatering biosolids from both the digesters and oxidation ponds.  This contract eliminated 
the need for gravity drained sludge dewatering beds and stockpiling dewatered sludge.   

The Plant has its own State-certified laboratory and Plant personnel perform industrial waste 
inspections (pretreatment).  Plant administration is housed onsite and ancillary facilities include 
workshops for Operations and Maintenance, multiple storage areas, and parking.  

The Sunnyvale Water Pollution Control Plant operates in accordance with NPDES Permit No. 
CA0037621 as adopted by Order R2-2020-0003 of the California Regional Water Quality Control 
Board, San Francisco Bay Region (CRWQCB-SF Bay), and other permits. 

 
IV. Consultant And Stakeholder Coordination Requirements 

The City has eleven active consulting and construction contracts on the Cleanwater Program and 
anticipates awarding six more contracts over the next three years.  PMC coordinates its work with 

Attachment 1 
Page 8 of 36



the City, other City Consultants who will be working simultaneously on the Program’s capital 
projects (Existing Plant Rehabilitation; Secondary Treatment Improvements–Stage 1; Cleanwater 
Center; Master Plan Update; Cogeneration Upgrade; Digester No. 5, FOG/Food Waste Facility, 
and Waste Gas Burner Replacements), other City Consultants who will be working simultaneously 
on projects that impact the Program, and external stakeholders with approval authority over 
activities in the program (e.g., Valley Water, PG&E). 

V. Program Management Services—Overview

PMC is a focal point for coordination and oversight of the Program by advising the City in various 
capacities, including reviewing the work of other consultants retained by the City to assess, design, 
and construct the Plant projects.  The PMC is responsible for providing various services that 
include contract scoping, procurement, design management, construction coordination, program 
management, commissioning, schedule and budget controls, records management, public 
outreach, and oversight of automation and controls systems for various projects included in the 
program.  The PMC’s role is to help the City achieve its overall Program goals which include: 

• Continuous compliance with the Plant’s water quality requirements throughout design,
construction, and commissioning

• Design of state-of-the-art wastewater treatment facilities that are energy efficient, safe,
environmentally friendly, low maintenance, and cost-effective when evaluating life-cycle
costs

• Completion of design and construction contracts on time and within budget

• Effective scoping and management of consulting services to deliver high quality, cost-
effective, results-oriented services to the City

• Production of quality plans and specifications for construction projects that minimize the
City’s exposure to delays and cost overruns

• Effective communication and decision making by City staff and elected officials

This amendment extends PMC’s services for an additional three years.  The following is a general 
outline of services anticipated under the PMC agreement during this time: 

• Design procurement, management, and review; bidding management; construction
coordination; commissioning assistance; post-construction support; permitting; funding and
financing; third-party agreements; and miscellaneous unique services on the following
capital projects:

• Existing Plant Rehabilitation (Main Package)

• Site Prep

Attachment 1 
Page 9 of 36



• Secondary Treatment Improvements–Stage 1 (Main Package) 

• Primary Effluent Pipeline Rehabilitation 

• West Perimeter Wall 

• Cleanwater Center 

• Cogeneration Upgrade 

• Master Plan Update 

• Phase 3 Condition Assessment 

• Digester Number 5/Food Waste Facility/Waste Gas Burner (assumed a single package) 

• Planning and communicating the regulatory and environmental compliance strategy 

• Creating and sharing outreach materials for the general public 

• Coordinating and strategizing the Program’s holistic implementation 

• Organizing and tracking the overall Program budget, schedule, and documentation 

• Managing the PMC contract and team 

The City recognizes the general nature of this contract as providing program management services 
and that in general the scope of work is defined by the descriptions below and limited by the level 
of effort stated in the budget.  The Master Plan Update is currently underway and may recommend 
different or additional capital projects begin within the term of this amendment.  PMC base 
services include those projects detailed below. 

 
VI. Program Management Services—Project Delivery 

The PMC is responsible for assisting the City throughout the lifecycle of all projects in the 
Program.  Prior to construction, PMC is the lead owner’s agent.  During construction, the PMC 
has a supporting role with testing, compliance, technical advice, and coordinating project 
developments with other aspects of the Program.  PMC’s project delivery scope includes the 
following: 

• Design Procurement 

• Prepare professional services scopes of work (SOWs), attachments, and budget 
templates to support competitive proposal processes.  Confirm all permit requirements, 
technical deliverables required for financing submittals, and site characterization (such 

Attachment 1 
Page 10 of 36



as hazardous materials assessment) needed to obtain competitive bids, are identified in 
each SOW.  Prepare for and lead meetings to finalize the project scope. 

• Solicit interest among prospective proposers and assist the City with answering their